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LG CHEM., LTD.
70 HWACHI-DONG, YEOSU-CITY, JEONRANAM-DO, KOREA

Report on the submitted samples said to be SAN 80HFLLHK.

SGS Job No. : 1955132

SGS Korea File No. : G49/2005-5464/1

Sample Receiving Date : JAN 03 2006

Testing Period : JAN 04 — 17 2006

Test Requested : For compliance with the U.S. Food and Drug Administration Regulations for

determing the amount of Acrylonitrile residue.

Test Method ; As per US EPA 3810/8260B method; using Head Space GC-MS.
Test Results - Please refer to the next page.
Conclusion : When tested as specified, the submitted plastic sample is within the

Specification stated in US FDA 21 CFR 177.1040.

Signed for and on behalf of
SGS Hong Kong Ltd.

-

Froelitorl. Agtiila

Senior Laboratory Executive

This Test Report is issued by the Company subject fo its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannot be reproduced, except in full, without prior written permission of the Company.
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Test Report

Test Results :

No. 2023915/JL

Test Item Result (ma/kg)
1
Acrylonitrile residue ND

Note : 1. ND = Not Detected
2. mg/kg = milligram per kilogram

Sample Description :
1. Transparent Plastic

Date : Jan 19 2006 Page 2 of 2

Maximum Permissible Limit (mg/kq)
0.1

Remark : Test was conducted in SGS approved sub-contraction laboratory.

*** End of Report ***
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